
690 SMC R 2026 <2026><US><F9775Z9>
ENGINE CASE

79275

Pos Part Number Description Additional Text Quantity

1 A6063000004424 Engine case cmpl. 1.00

2 60030063050 oil jet 50 M5 3.00

5 59030023100 Dowel, 6x8x11.5 3.00

6 0019050121S INT. TORX FLAT HEAD M5X12 T25 2.00

7 75030085100 Retaining bracket crankshaft b 2.00

8 0018050103S Oval head screw DIN 7985-M5x10 1.00

13 76638029030 Jet screw M4x8 1.00

15 79230010000 Housing bush 2.00

17 0000150802000 Screw, M8x20 SW=8 8.8 1.00

18 0603082131 COPPER Gask.DIN7603- 8.2X13X1 1.00



19 54633018400 BUSHING PIN 1.00

20 61230058050 BEARING BOLT 15X39 08 1.00

21 59040028000 BUSHING PIN 1.00

22 54630027000 DOWEL BUSHING 13,8X11X12 1.00

23 54830027100 Dowel, 21x12 1.00

27 0906100100 pipe plug DIN 906 M10x1 3.00

30 0025060306 HH collar screw M6x30 TX30 12.00

32 A60011023000 Gear position sensor 1.00

33 0025060806 HH COLLAR SCREW M6X80 TX30 2.00

34 57031523100 MAIN JET 100 DELLORTO 1.00

42 0025050126S Hex collar screw M5x12 ISA30 S 2.00

99 A60630099000 Engine gasket kit 690 Enduro/S 1.00


